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Diabetes (type 2) is associated with an increased risk for
some cancers

The association between diabetes and some cancers may
be partly due to shared risk factors (aging, obesity, diet and
physical activity)

Possible mechanisms for a direct link between diabetes and
cancer include hyperinsulinemia, hyperglycaemia and
inflammation

The evidence for specific glucose lowering medications
affecting cancer risk is limited

Outcomes for patients with cancer and diabetes is generally
worse than those with cancer without diabetes




Background . N @

Melbourne Hospital

« Co-diagnosis of diabetes and cancer presents many challenges.

» Lack of standardized guidelines was identified as a gap in best
practice management

« Diabetes Team at St Vincent’s Hospital partnered with Royal
Melbourne Hospital, and were successful in obtaining a grant
from the Western & Central Melbourne Integrated Cancer Service
(WCMICS).
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Scope of the problem

Melbourne Hospital

* Approximately 8-18% of people with cancer have
diabetes

* Local audit of 556 patients diagnosed with cancer
had a co-morbid diagnosis of diabetes (14% of

cancer patients).

» Rates of new onset hyperglycaemia in patients
without a history of diabetes?
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Hyperg chaem ia Melbourne Hospital

We need to:

» Screen for hyperglycaemia

* Manage hyperglycaemia
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Melbourne Hospital

Pre-guideline audit

Steering committee convened & stakeholders approached

v' Pharmacists v" Nurses
Dietitians Oncologists
Consumers Hematologists
General Practitioners Endocrinologists

Steering committee commenced draft of guidelines using best practice
& steroid- induced local guidelines

Gain consensus from professional bodies
Pilot guidelines

Review guidelines




These guidelines aim to provide a standardised line of care for cancer patients who are 1) at high-risk of developing diabetes, 2) already diagnosed with diabetes or 3)
those on high doses of Glucocorticoids (GC). The aim is for early detection of diabetes in these patients, improving management of resulting co-morbidities and enhancing

patient’s QOL.

Cancer treatment (ie. Chemotherapy)

2

4

No previous diagnosis

of diabetes

* Screen for diabetes prior
to glucocorticoid (GC)
commencement.

- Pathology: HbAlc, FBG

Test RBG during each cycle
after GC commencement
(ideally 6 hours post
commencement)

If diabetes diagnosis is
confirmed, refer to CS2
recommendations

Newly diagnosed
diabetes - including

CONSENSUS
REACHED

ycaemic Goal >5- mmo

Refer to CDE, Dietitian

Teach SBGM, provide BG
meter

Minimum twice daily BGL
monitoring - vary testing
times to identify glycaemic
pattern.

Test BGL 2hrs PP. If
elevated, commence SU &
titrate to glycaemic target
of <15mmol/L

If <4mmol/L, refer to
Hypoglycaemic
Recommendations (CS 5)
If > 15mmol/L, refer to
Hyperglycaemic
recommendations (CS6)

Consider Endocrinology
review.

Type 1 Diabetes

ycaemic Goal 5-15 mmo

Refer to Endocrinologist
immediately

Refer to CDE, Dietitian

Continue usual insulin
therapy OR
commence/change basal
Bolus therapy

Test BGL QID

If > 15mmol/L, Initiate
ketone testing

If on basal insulin, dose
reduction may be required
if weight loss occurs

If nausea & vomiting
occurs prandial (bolus)
insulin may be taken after
meals & dose adjusted

If <4mmol/L, refer to
Hypoglycaemic
Recommendations (CS 5)

GC-glucocorticoid, HbAlc-glycated haemoglobin, FBG—fasting blood glucose, CDE-Credentialed Diabetes Educator, SBGM-Self Blood Glucose Monitoring, BG-Blood Glucose, BGL-blood glucose level, PP-post prandial, SU-Sulphonylurea, QID-4 times a
day, HCP-healthcare professional.




These guidelines aim to provide a standardised line of care for cancer patients who are 1) at high-risk of developing diabetes, 2) already diagnosed with diabetes or 3)
those on high doses of Glucocorticoids (GC). The aim is for early detection of diabetes in these patients, improving management of resulting co-morbidities and enhancing

patient’s QOL.

Cancer treatment (ie. Chemotherapy)
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Hypoglycaemic - below
4mmol/L (recurrent)

Treat hypoglycaemia as per
local guidelines

Refer to CDE & Dietitian for
assessment, ongoing support &
education

Review diabetes medication

Review recent
meal/appetite/weight change

Reduce SU &/or titrate insulin
by 2-4 units down (if
applicable)

HCP to review BGL pattern daily

If persistent hypoglycaemia
refer to Endocrinology

If nausea & vomiting refer to
CS7

If reducing GC therapy, consider
reducing diabetes medication
dose

6

Hyperglycaemic -
above 15mmol/L

CONSENSUS
REACHED

* Teach SBGM, provide BG meter
* Test BGL QID
* Consider commencing insulin
* Avoid sliding scale regimen alone
* Consider consultation with Endocrinology
* Choose recommendation based on GC below:

If on Prednisolone mane: If on Dexamethasone:

 Start Protaphane (Isophane) insulin * Start basal Lantus or Levemir insulin
mane @ 0.3 units /kg & titrate insulin mane @ 0.3 units/kg & titrate insulin to
to glycaemic goal glycaemic goal

OR OR

* Mixed insulin @ 0.3 units /kg & titrate ¢ Mixed insulin @ 0.3 units /kg & titrate
insulin to glycaemic goal insulin to glycaemic goal

If BGL before evening meal is: e |Increase or

* <5mmol/L decrease
prandial insulin
2-4 units to
achieve
glycaemic goal

e >15 mmol/L according to
glycaemic
pattern

* <5mmol/L - reduce insulin
2-4 units until glycaemic
goal achieved

e >15mmol/L - increase
insulin by 2-4 units until
glycaemic goal achieved

GC-glucocorticoid, HbAlc-glycated haemoglobin, FBG—fasting blood glucose, CDE—-Credentialed Diabetes Educator, SBGM-Self Blood Glucose Monitoring, BG-Blood Glucose, BGL-blood glucose level, PP-post prandial, SU-Sulphonylurea, QID-4 times a

day, HCP-healthcare professional.




These guidelines aim to provide a standardised line of care for cancer patients who are 1) at high-risk of developing diabetes, 2) already diagnosed with diabetes or 3)

those on high doses of Glucocorticoids (GC). The aim is for early detection of diabetes in these patients, improving management of resulting co-morbidities and enhancing
patient’s QOL.

Cancer treatment (ie. Chemotherapy)
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Nausea & vomiting

CONSENSUS
REACHED

PATIENTS WITH TYPE 1 DIABETES MUST NOT CEASE INSULIN

Symptoms need to be differentiated from hyperglycaemia, hypoglycaemia or ketoacidosis.
Intercurrent illness needs to be diagnosed & treated

Test BGL QID, initiate more frequent monitoring of BGL levels

Prandial insulin may be taken after meals & dose adjusted if nausea or vomiting occurs

If unable to consume food administer:
e Carbohydrate containing fluids if blood glucose < 15.0
mmol/L

e Carbohydrate free fluids if blood glucose > 15.0 mmol/L

For persistent hyperglycaemia > 20mmol/L For hypoglycaemia prevention (< 4mmol/L)

* Administer up to 10%- 20% of total daily * Reduce insulin (up to 20-50%) of total daily dose
dose supplemental insulin

* Consider reducing SU

* Patients with Type 1 diabetes should check
for ketonaemia

SEEK MEDICAL ADVICE IF:

* Blood glucose does not improve despite 2 supplemental insulin doses or remains > 20.0 mmol/L or those unable to administer supplementary
insulin

» Ketones are moderate to heavy (urine) / >1.5 mmol/L (blood) or present & not decreasing with supplemental insulin

* Signs of DKA /HHS are present such as vomiting, drowsiness, confusion, disorientation, hyperventilation, dehydration or severe abdominal pain
* Vomiting is persistent especially if frequent for more than 2-4 hours or becomes blood- or bile- stained

» Hypoglycaemia is severe or blood glucose cannot be maintained above 4.0 mmol/L

e Severe dehydration

e Patient unable to fulfil recommendations or safely self-manage insulin/monitoring

GC-glucocorticoid, HbAlc-glycated haemoglobin, FBG—fasting blood glucose, CDE—Credentialed Diabetes Educator, SBGM-Self Blood Glucose Monitoring, BG-Blood Glucose, BGL—blood glucose level, PP-post prandial, SU-Sulphonylurea, QID-4 times a
day, HCP-healthcare professional.
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Melbourne Hospital

Pilot local guidelines for 3 months

Review with Steering committee

Launch of guidelines March 2016

For further information or comment contact

Project Manager:
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